
Please return to: 
Cherie Blair, Maumee RAP Coordinator 
Ohio EPA - Northwest District Office 
347 North Dunbridge Road 
Bowling Green, Ohio 43402 phone:419!373-3010 

MAUMEE RIVER BASIN 
AREA OF CONCERN 

REMEDIAL ACTION PLAN 
Volume 4 

Recommendations for Implementation 

REMEDIAL ACTION PLAN 

Toledo Metropol.itan Area 
Council of Governments 

123 N. Michigan Street 
Toledo, OH 43624-1996 

[419) 241-9155 

July, 1991 

ar:o TOLEDO METROPOLI'l'AN AREA 
COUNCIL OF GOVERNMENTS 
123 N. Michigan Street 
Toledo, OH 43624-1996 

(419] 241-9155 

This document was prepared by fhe Toledo Melr0rx)li!an Area Council of Governn1enf::; with funding from 1nen)ber local govc')rnrnenls and 
financed In part by grants frorn lhe U.S. tnvlronmenlo! Protection Agency, lhrougt'I the ()h!o tnvlronrnentol Profectlon Agency. 
[...]
discharge into Lake Erie, exclusive of the Detroit River. The average annual rainfall on the 
river basin is 34.5 inches. 

Maumee Bay is in the southwestern corner of Lake Erie and includes approximately 21 
square miles. The northern boundary of the bay is Woodtick Peninsula, a four mile spit of 
land extending south from the State of Michigan, with the southern boundary referred to 
as Little Cedar Point. Both areas are marshes with the southern spit being armored and 
smoothly defined. The landward side of the Woodtick Peninsula is shallow with bars and 
marshes, and dotted with small islands. Maumee Bay is divided into approximately two 
equal parts by the navigation channel which serves the Toledo Harbor. 

The sub-drainage basins included for the Maumee River by name and number are as 
follows: 

043 at Waterville 
078 Reitz Road Ditch 
044 at Grassy Creek diversion 
079 at Bluegrass Island 
045 Grassy Creek 
046 Grassy Creek 
047 at Grassy Creek 
013 at Anthony Wayne Bridge 
014 below Anthony Wayne Bridge 
015 Duck Creek 
015 at the mouth 

The sub-drainage basins included for the north Maumee Bay by name and number are 
as follows: 

022 Halfway Creek above Ohio/Michigan line 
025 Halfway Creek above Indian Creek 
026 Halfway Creek 
021 Halfway Creek to the mouth 
023 Silver Creek 
020 Shantee Creek 

The sub-drainage basins included for the south Maumee Bay by name and number are 
as follows: 

028 Otter Creek 
029 Wolf Creek 
030 Lake Erie Watershed #1 

Maumee Remedial Action Plan Recommendations 
3-1 



\ 

Six subcommittees were involved with the development of the recommendations for 
pollutant sources. They are as follows: Public & Industrial Dischargers; Agricultural 
Runoff; Dredge Disposal; On-Site Sewage Disposal; Landfills & Dumps; and Water 
Quality /Water Uses. 

3.1 PUBLICLY-OPERATED TREATMENT WORKS 

The National Municipal Policy is US EPA's response to the Clean Water Act's mandate 
that all publicly owned sewage treatment works (POTWs) be in compliance with condi­
tions in their permits no later than July 1, 1988. The Policy reads in part where there are 
extraordinary circumstances that preclude compliance by July 1, 1988, EPA will work 
with states and affected municipal authorities to "ensure these plants are on enforceable 
schedules for achieving compliance as soon as possible thereafter ... " 

Ohio EPA decided all compliance schedules that extend past the July 1, 1988 deadline 
must be established in an order enforceable by a court of law. Therefore, any municipal 
treatment plant that misses the compliance deadline must be referred to the Ohio Attor­
ney General's Office, which represents Ohio EPA in obtaining these orders. Once the 
judicial orders are filed, Ohio EPA must assure that all compliance schedule deadlines 
are met. The Attorney General retains the responsibility for enforcing the terms of the 
orders if violations occur. 

The 1987 Clean Water Act emphasized the importance of controlling toxic substances 
discharged to surface waters. To achieve this, the Act required Ohio to develop a list of 
streams which are impaired due to the discharge of toxic substances from point 
sources. This list is known as the 304(1) list. The City of Toledo is on this list and is on an 
aggressive schedule to bring it into compliance with discharge limits that will eliminate 
adverse impacts on the Maumee River. 

We applaud the establishment of the watershed based permit process within Ohio EPA. 
This will allow permits to be due during the same timeframe with wasteload analysis 
being conducted. However, such analysis must include concentration and mass loading 
of pollutants including toxins. 

This subsection deals with publicly-operated treatment works that discharge to the 
Maumee River and Bay. 

3.1.1 CITY OF TOLEDO 

3.1.1.1 Description of the Problem 

The Bay View wastewater treatment plant is a 102 million gallon per day (mgd) activated 
sludge plant with primary clarification. Raw sludge from the primary clarifiers is thickened 
by gravity and is anaerobically digested along with Dissolved Air Flotation thickened 
waste activated sludge. The plant effluent is disinfected with chlorine. This facility serves 
the Cities of Toledo, Northwood and Rossford, the Villages of Walbridge and Ottawa 
Hills, and portions of Wood and Lucas Counties. 

Maumee Remedial Action Plan Recommendations 
3-2 



During the 1980s approximately $60,000,000 in both federal and local monies was spent 
to upgrade and add various treatment processes. This included the addition of swirl 
concentrator storm flows, sludge thickening and dewatering facility, gravity thickeners, 
plant wide process control computer system and the upgrading of all secondary and 
primary treatment facilities and the aeration basins. These improvements have enabled 
the plant to consistently show improvement in meeting the requirements of its NPDES 
permit. 

Toledo's pretreatment program is administered by the Environmental Services Division 
of the Department of Public Utilities. Six people work in the pretreatment group. Of the 
nearly 100 significant industries discharging to the Bay View facility, 40 are regulated by 
federal categorical standards. An additional 600 commercial facilities also discharge to 
the facility. 

The sewage sludge, which is rich in organic matter and plant nutrients, is applied to area 
agricultural land. Public opposition to land application has resulted in a shortage of 
acceptable sites and even a temporary suspension of sludge recycling. Currently, the 
facility dewaters anaerobically digested sludge prior to reuse. The reuse options per the 
EPA sludge management plan are: composting using the N-Viro process, land recla­
mation at PPB in Barberton, Ohio, topsoil production using Nu-soil process and land 
application. One disposal option, landfilling, is also available to insure an adequate and 
consistent sludge management program. 

3.1.1.2 RAP Recommendations 

Recommend that the City of Toledo examine the construction of an additional final clari­
fier as well as the reconditioning of existing final clarifiers from a maintenance perspec­
tive. This will give the plant additional secondary treatment capabilities. New NPDES 
permit requirements may dictate the necessity to add advanced treatment capabilities. 

The active and aggressive industrial pretreatment program will help assure cleaner efflu­
ent in the future. Pretreatment by industrial users, coupled with monitoring and en­
forcement, will make the treatment plant less susceptible to problems caused by indus­
trial wastes. Nationwide, lower heavy metal concentrations in treatment plants' influent is 
being observed. An effort needs to be made to lower the concentration of toxic organic 
compounds. The federal pretreatment program, although relatively new, is already 
making a positive impact on helping to clean our nation's waters. 

Recommend that the City of Toledo continue to pursue all options for sludge manage­
ment as well as to continue to optimize the digestion and dewatering processes. 

3.1.1.3 Who Should Act? 

The cost of the improvements should be shared by all contributing to the facility. 

3.1.1.4 Estimated Cost 

Construction costs are estimated to be between $1,000,000 to $5,000,000 for the addi­
tion and/ or reconditioning of the final tanks. 

3.1.1.5 Potential Funding Source 

Ohio Water Development Authority 
Capital Improvements Revenue 
State Issue #2 
US EPA (Grants and/or low interest loans) 

Maumee Remedial Action Plan Recommendations 
3-3 



3.1.1.6 Time Line for Implementation 

Currently in progress. 

3.1.2 CITY OF PERRYSBURG 

3.1.2.1 Description of the Problem 

The City of Perrysburg's wastewater treatment plant is an activated sludge treatment 
plant with an average design capacity of 5.4 million gallons per day (mgd) for primary 
and only 2.75 mgd for secondary. The wastewater is mainly of domestic origin. The plant 
serves the City of Perrysburg and parts of Perrysburg and Middleton Townships. The 
plant's effluent is not consistently meeting the NPDES standards due to the hydraulic 
and BOD overloading on the secondary treatment facilities. 

The pretreatment program for the Perrysburg facility is only an industrial monitoring 
program. There is no heavy industry in the sewer district and if a problem would be 
found, the city would institute a program. · 

Perrysburg is land applying their sludge cake. The present procedure is to contract with 
a private firm to land apply the sludge for agricultural purposes. 

3.1.2.2 RAP Recommendations 

Recommend that the facility's secondary treatment be upgraded to the 5.4 mgd. This is 
already in process with the proposed plant being able to handle a peak load of 13.5 
mgd. Perrysburg is adding 3 aeration tanks, 2 final clarifiers, chlorine contact tank and a 
new anaerobic digester. 

3.1.2.3 Who Should Act? 

Ohio EPA 
City of Perrysburg 

3.1.2.4 Estimated Cost 

$6,200,000 

3.1.2.5 Potential Funding Source 

Ohio Water Development Authority Loans 
City of Perrysburg 

3.1.2.6 Time Line for Implementation 

Late 1991 

Maumee Remedial Action Plan Recommendations 
3-4 



3.1.3 CITY OF OREGON 

3.1.3.1 Description of the Problem 

The City of Oregon's DuPont Road wastewater treatment plant is an activated sludge 
treatment facility with an average design capacity of 8 million gallons per day (mgd). The 
plant is in compliance with its NPDES permit. However, its South Shore wastewater 
treatment plant cannot meet its NPDES limits. Ohio EPA has ordered that it be aban­
doned and connected to the DuPont Road Plant. An interceptor sewer to do this will be 
finished by the end of 1990. 

The Village of Harbor View does not have a sewage plant but does have sanitary sewers. 
Adjacent areas of Case Farm Beach, East Harbor and lmmergrun, in the City of Oregon, 
do not have sanitary sewers. The entire area needs to be sewered, and tied into the 
DuPont Road facility. 

The pretreatment program for the City of Oregon includes 2 industrial firms, both truck 
washes. The firms are sampled by both the City of Oregon and self-monitored. The 
pretreatment program is fully implemented. 

The sludge is treated by aerobic digestion and is applied on farm land. The sludge is 
injected into the ground during the warm months and surface applied during the winter 
months. 

3.1.3.2 RAP Recommendations 

Recommend that the City of Oregon continue constructing the new sewer line along Bay 
Shore Road; and that the South Shore Park wastewater treatment plant abandoned and 
connected to the DuPont Road Plant on or before early 1991. 

Recommend that the Village of Harbor View tie into Oregon's DuPont Road plant and 
that the subdivisions of Case Farm Beach, East Harbor and lmmergrun be sewered and 
tied into the DuPont Road plant. 

3.1.3.3 Who Should Act? 

Ohio EPA 
City of Oregon 
Village of Harbor View 

3.1.3.4 Estimated Cost 

Over $4,000,000 

3.1.3.5 Potential Funding Source 

Ohio EPA Grant 
City of Oregon 
Village of Harbor View 

3.1.3.6 Time Line for Implementation 

The City of Oregon has requested a low-interest loan from Ohio EPA. The Village of 
Harbor View has requested assistance from Farmers' Home Administration. 

Maumee Remedial Action Plan Recommendations 
3-5 



3.1.4 LUCAS COUNTY 

3.1.4.1 Description of the Problem 

The Maumee River wastewater treatment plant is a 10 million gallons per day (mgd) 
activated sludge plant that does not have primary clarification. Waste sludge from the 
activated sludge process is thickened by gravity and is then digested aerobically. The 
plant effluent is disinfected with chlorine. This facility serves the Lucas County communi­
ties of Maumee, Sylvania, Waterville and Whitehouse. It also serves a large unincorpo­
rated area of western Lucas County and a small area of northern Wood County. 

The wastewater flow into the facility is increasing steadily due to the growth in western 
Lucas County, especially with the recent hook-up of the Village of Whitehouse. It has 
been able to meet its NPDES permit but the increase in flow has made it evident that an 
expansion of the plant should be examined soon. This increase of flow will not only make 
it difficult to treat this wastewater destined for the Maumee River but the increased solids 
removed will require more tankage to treat it appropriately. 

Non-domestic wastewater sources (industrial and commercial) have the potential to 
discharge materials to the sanitary sewers that could pass through the treatment plant, 
interfere with plant processes, or contaminate the plant's sludge. At the present time, 
non-domestic wastewater constitutes approximately 10% of the facility's average daily 
flow of 10 mgd. The amount of industrial wastewater is expected to increase as the 
county continues to grow and develops the Oak Opening Industrial Park and airport terri­
tory. 

Wastewater treatment results in generation of sewage sludge. This material, which is rich 
in organic matter and plant nutrients, is applied to area agricultural land. Public 
opposition to land application has resulted in a shortage of acceptable sites and even a 
temporary suspension of sludge recycling. Proposed federal regulations may exacerbate 
the situation by requiring a greater reduction in sludge volatile solids than the facility 
achieved, on average, in 1989. Also, being an agricultural practice, access to recycling 
sites may be limited for extended periods of time by weather, cropping patterns, and 
other variables which can result in storage problems at the facility. 

3.1.4.2 RAP Recommendations 

Recommend that Lucas County examine expanding the plant from a hydraulic and solids 
handling perspective to continue to meet its NPDES permit requirements. This step is 
currently being undertaken, with the Lucas County Board of Commissioners having 
hired a consulting firm to report on necessary improvements to the facility. 

The facility was required by the US EPA to institute an industrial pretreatment program in 
the early 1980s. There is currently an active program of industrial and commercial facility 
inspections, monitoring, and effluent sampling by both industry and the facility. While 
there are presently no problems with industrial discharges, continuation of the existing 
pretreatment program is recommended to preclude future difficulties. 

Recommend that the current sludge application contract provisions specifying immedi­
ate spreading and incorporation of all sludge removed from the plant site continue to be 
strictly enforced. Additional sludge storage space should be provided at the facility in the 
event that field sites remain unavailable for long periods of time. Increased digester 
capacity must be considered to enable the facility to have sufficient time to achieve a 
50% volatile solids reduction of its sludge in anticipation of proposed federal sludge 
regulations. 

Maumee Remedial Action Plan Recommendations 
3-6 



3.1.4.3 Who Should Act? 

Since the facility serves several communities and unincorporated areas of Lucas County, 
and an area of Wood County, it will take a cooperative effort by all the entities. The cost 
of the improvements should be shared by all contributing to the facility. 

Although Lucas County has primary management responsibility, the costs of running the 
pretreatment program are allocated to each community serviced based upon measured 
flow. Thus, it is in the best interest of the local communities to remain aware of the ac­
tions of the Lucas County as they relate to industry within their borders. 

The solution to the problem of insufficient sludge storage and the anticipated need for 
additional digester capacity should be a cooperative effort by all the entities involved. 
The facility staff should continue their diligent efforts to see that contractors who remove 
sludge from the treatment plant for land application do so in accordance with all applica­
ble contract provisions as well as state and federal guidelines and regulations. Ohio EPA 